Pioneer 1000

Replacement Parts List: Hard Front Doors

Part Number 0SU95-HL4-105 (2018-20)
7/23/2019
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Reqg'd
No. Description P/N eq Package contains
Qty
A B-Pillar Bracket L & R 0SU95-HL4-104R10 1 #4843
L & R Brkts
1 Door, Right Not available 1 N/A
2 Door, Left Not available 1 N/A
3 B-Pillar Bracket, Right 0SU95-HL4-104R10 1 See "A"
4 B-Pillar Bracket, Left 0SU95-HL4-104R10 1 See "A"
5 B-pillar brace Not available 2 N/A
6 |Upper Left hinge(inclu mating hinge, not shown) 0SU95-HL4-104R16 1 #6 & mating hinge
Low Hinge Kit(inclu mating hinge, not shown, 9, Includes low hinges,
7 36, 37, 38, 39) 0SU95-HL4-105R1 1 springs, collars, caps
8 Upper Right hinge(inclu mating hinge, not 0SU95-HLA-104R13 1 #8 & mating hinge
shown)
Low Hinge Kit(inclu mating hinge, not shown, 9, Includes low hinges,
9 36, 37, 38, 39) 0SU95-HL4-105R1 1 springs, collars, caps
10 6 x 20 mm bolt 0SU95-HL4-10R7 4 10
11 8 x 20 mm bolt 0SU95-HL4-10R9 36 5
12 10 x 130 mm bolt 0SU95-HL4-10R10 2 1
13 6 mm flat washer 0SU95-HL4-10R3 4 10
14 8 mm washer 0SU95-HL4-10R4 36 10
15 10 mm Flat Washer Not available 6 N/A
16 6 mm nylock nut OSR85-HL4-101R4 4 10
17 8 mm flange nut 0SU95-HL4-10R1 18 10
18 10 mm nylock nut 0SU95-HL4-10R2 4 2
19 Fender washer Not available 4 N/A
20 Inner striker clamp Not available 2 N/A




21 Outer striker clamp Not available 2 N/A
22 Striker bracket, Right 0SU95-HL4-101R2 1 1
23 Striker bracket, Left 0SU95-HL4-101R1 1 1
24 Striker pin 0SU95-HL4-101R3 2 1
25 Top-left cover (LHT) 0SU95-HL4-101R5 1 475 8 26
26 Bottom-left cover (LHB) 0SU95-HL4-101R5 1
27 Top-right cover (RHT) 0SU95-HL4-101R6 1 477 8 28
28 Bottom-right cover (RHB) 0SU95-HL4-101R6 1
29 Trim clip 0SU95-HL4-10R20 10 10
30 Striker bracket cover, Right 0SU95-HL4-104R25 1 1
31 Striker bracket cover, Left 0SU95-HL4-104R24 1 1
32 Strap clamp 0SU95-HL4-104R15 4 1
33 Door Tether 0SU95-HL4-104R11 2 2
34 1-1/2 inch Foam Tape Not available 1 N/A
35 1 inch Foam Tape Not available 1 N/A
20 mm plastic sleeve/Low Hinge Kit(inclu Includes low hinges,
36 mating hinge, not shown, 9, 36, 37, 38, 39) 05U95-HL4-105R1 ! springs, collars, caps
R. Torsion spring/Low Hinge Kit(inclu mating Includes low hinges,
37 hinge, not shown, 9, 36, 37, 38, 39) 05U95-HL4-105R1 ! springs, collars, caps
L Torsion spring/Low Hinge Kit(inclu mating Includes low hinges,
38 hinge, not shown, 9, 36, 37, 38, 39) 05U95-HL4-105R1 ! springs, collars, caps
i it(i i i Includes low hinges,
39 | Rubbercer/ iﬁf)”w”r:fje;gf‘;’;f';;‘;;')”g inge | osugs-HLa-105R1 1| springs,collars, caps
40 Glass, right door 0SU95-HL4-104R18 1 1
41 Glass, left door 0SU95-HL4-104R17 1 1
42 Glass, A-Pillar (L&R) 0SU95-HL4-104R19 2 1
43 Window Felt Guide 0SU95-HL4-104R20 2 1
44 Outer Door Trim/seal 0SU95-HL4-104R23 2 1
45 Window Crank Arm (incl. clip & bezel) 0SU95-HL4-104R6 2 1
46 Inner Door Latch, Left 0SU95-HL4-104R21 1 1
47 Inner Door Latch, Right 0SU95-HL4-104R22 1 1
48 Door Handle & Key set 0SU95-HL3-104R1 2 1







Pioneer 1000

Replacement Parts List: Hard Front Doors
Part Number O0SU95-HL4-104 (2016-18)

No. Description P/N Reg'd Qty| Package contains
A B-Pillar Bracket L & R 0SU95-HL4-104R10 1 #4 & #3
1 Door, Right Not available 1 N/A
2 Door, Left Not available 1 N/A
3 B-Pillar Bracket, Right 0SU95-HL4-104R10 1 See "A"
4 B-Pillar Bracket, Left 0SU95-HL4-104R10 1 See "A"
5 B-pillar brace Not available 2 N/A
6 Upper Left hinge(inclu mating hinge, not shown) 0SU95-HL4-104R16 1 #6 & mating hinge
7 Lower Left hinge(inclu mating hinge, not shown) 0SU95-HL4-104R14 1 #7 & mating hinge
8 Upper Right hinge(inclu mating hinge, not shown) 0SU95-HL4-104R13 1 #8 & mating hinge
9 Lower Right hinge(inclu mating hinge, not shown) 0SU95-HL4-104R12 1 #9 & mating hinge
10 6 x 20 mm bolt 0SU95-HL4-10R7 4 10
11 8 x 20 mm bolt 0SU95-HL4-10R9 36 5
12 10 x 130 mm bolt 0SU95-HL4-10R10 2 1
13 6 mm flat washer 0SU95-HL4-10R3 4 10
14 8 mm washer 0SU95-HL4-10R4 36 10
15 10 mm Flat Washer Not available 6 N/A
16 6 mm nylock nut OSR85-HL4-101R4 4 10
17 8 mm flange nut 0SU95-HL4-10R1 18 10
18 10 mm nylock nut 0SU95-HL4-10R2 4 2
19 Fender washer Not available 4 N/A
20 Inner striker clamp Not available 2 N/A
21 Outer striker clamp Not available 2 N/A
22 Striker bracket, Right 0SU95-HL4-101R2 1 1
23 Striker bracket, Left 0SU95-HL4-101R1 1 1
24 Striker pin 0SU95-HL4-101R3 2 1
25 Top-left cover (LHT) 0SU95-HL4-101R5 1 45 8 26
26 Bottom-left cover (LHB) 0SU95-HL4-101R5 1




27 Top-right cover (RHT) 0SU95-HL4-101R6 1 477 8 28
28 Bottom-right cover (RHB) 0SU95-HL4-101R6 1

29 Trim clip 0SU95-HL4-10R20 10 10
30 Striker bracket cover, Right 0SU95-HL4-104R25 1 1
31 Striker bracket cover, Left 0SU95-HL4-104R24 1 1
32 Strap clamp 0SU95-HL4-104R15 4 1
33 Door Tether 0SU95-HL4-104R11 2 2
34 Glass, right door 0SU95-HL4-104R18 1 1
35 Glass, left door 0SU95-HL4-104R17 1 1
36 Glass, A-Pillar (L&R) 0SU95-HL4-104R19 2 1
37 Window Felt Guide 0SU95-HL4-104R20 2 1
38 Outer Door Trim/seal 0SU95-HL4-104R23 2 1
39 Window Crank Arm (incl. clip & bezel) 0SU95-HL4-104R6 2 1
40 Inner Door Latch, Left 0SU95-HL4-104R21 1 1
41 Inner Door Latch, Right 0SU95-HL4-104R22 1 1
42 Door Handle & Key Set 0SU95-HL3-104R1 2 1




Pioneer 1000

Replacement Parts List: 2 Piece Poly Windscreen
Part Numbers OSR71-HL4-A00 & OSR72-HL4-100

12/8/2019

(11) (12)
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No. Description P/N Pkg Qty
A [Complete Mount Kit (includes 3 thru 26) [0SR71-HL4-A00CK1 1 See Desc.
B [Cam Lever Set (includes 17, 20, 24, 26) OSR71-HL4-AOOR5 2 See Desc.
C |Clamp (includes 7, 14) OSR71-HL4-AO0R3 2 See Desc.
D |Support Bracket (Includes 5, 25) OSR71-HL4-A00R12 1 See Desc.
E |Push Dart & Push Nuts (includes 22, 23)  |0SR71-HL4-AOOR9 1 See Desc.
1 |Upper Windscreen Not Available 1
2 [Lower Windscreen Not Available 1
3 [Cam lock OSR85-HL4-101R1 5 1
4  [Hinge Bracket OSR71-HL3-AO0R8 3 1
5 [Support Bracket OSR71-HL4-AO0OR12 1 See D
6 [6X16 mm Screw 0SU95-HL4-10R21 9 Qty 10
7 16 x20 mm Screw 0SU95-HL4-10R7 1 Qty 10
8 |6 x25 mm Screw 0SU95-HL4-10R11 2 Qty 10
9 |6 x30 mm Screw 0SU95-HL4-10R8 3 Qty 10
10 |Left Hinge Arm OSR72-HL3-100R3 1 1
11 |Right Hinge Arm OSR72-HL3-100R4 1 1
12 |Left Gasket OSR71-HL4-AO0R10 1 1
13 |Right Gasket OSR71-HL4-AO0OR11 1 1
14 |Clamp OSR71-HL4-AO0R3 1 See C
15 [Nylock Nut OSR85-HL4-101R4 2 Qty10
16 |6 mm Flat washer 0SU95-HL4-10R3 1 Qty10




17 |Fender Washer 0SR71-HL4-AO0ORS5 2 See B
18 |Flange Collar Not Available 5

19 |25 mm Spacer Not Available 2

20 (6 x 85 mm Stud 0OSR71-HL4-AOOR5 2 See B
21 [Trim clip 0SU95-HL4-10R20 2 Qty 10
22 [Push Dart OSR71-HL4-AOOR9 4 See E
23 |Push Nut OSR71-HL4-AO0R9 4 See E
24 [Cam Lever Set 0OSR71-HL4-AOOR5 2 See B
25 [Small Spacer OSR71-HL4-A00R12 1 See D
26 [Large Spacer OSR71-HL4-AOOR5 2 See B
28 |Upper Windscreen Trim Kit 0OSR71-HL4-AOOR7 1 See Desc.
29 [Lower Windscreen Trim Kit 0OSR71-HL4-AOOR6 1 See Desc.




Pioneer 1000
Replacement Parts List: Glass Windshield

Part Number 0SU85-HL4-105

(9)
i)

8/5/2019

(5) (6) (7) (8)

No. Description P/N Req'd Qty Pkg Qty
A Glass and Gasket only 0SU85-HL4-105R1 1 See desc.
B (4 ea) Push Darts & Push Nuts OSR71-HL4-AO0R9 1 See desc.
1 Windshield Assy. Not available
2 Camlock OSR85-HL4-101R1 4 1
3  Left gasket OSR71-HL4-AO0R10 1 1
4  Right gasket OSR71-HL4-AOOR11 1 1
5 Pushdart OSR71-HL4-AOOR9S 4 See B
6 Push nut OSR71-HL4-AOOR9 4 See B
7 6x18 mm screw 0SU95-HL4-10R6 9 10
8  Flat washer 0SU95-HL4-10R3 9 10
9 Trimclip 0SU95-HL4-10R20 2 10
10 Center support bracket OSR71-HL4-AO0OR12 1 1




Pioneer 1000
Replacement Parts List: Windshield Wiper Kit

Part Numbers OSE10-HL4-500

8/05/2019
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No. Description P/N Rcel?yd Pkg Qty
p | Windshield Wiper Hardware | oo 0 113 500R3 1 854000 110em,
Kit 12,13,(2ea), 14(2ea)
1 Motor Not available 1
2 Wire harness Not available 1
3 Switch OSE10-HL3-500R4 1 1
4 |Small spacer OSE10-HL3-500R3 1 See "A"
5 Large spacer 0SE10-HL3-500R3 1 See "A"
6 8 mm nut OSE10-HL3-500R3 1 See "A"
7 Spindle arm washer 0SE10-HL3-500R3 1 See "A"
8 Spindle cap OSE10-HL3-500R3 1 See "A"
9 Spindle nut 0SE10-HL3-500R3 1 See "A"
10 [Plastic spindle washer OSE10-HL3-500R3 1 See "A"
11 |Rubber spindle washer 0SE10-HL3-500R3 1 See "A"
12 |Stud cap OSE10-HL3-500R3 1 See "A"
13 [Metal stud washer OSE10-HL3-500R3 1 See "A"
14  |Rubber stud washer OSE10-HL3-500R3 1 See "A"
15 |Wiper blade 0SE10-HL3-500R1 2 10
16 |Wiperarm OSE10-HL3-500R2 1 10
17 [Wire tie Not available 8
18 [Mounting plate Not available 1




Pioneer 1000
Replacement Parts List: Hard Roof 5P

Part Numbers OSR85-HL4-501 & OSR85-HL4-101

(5)

8/5/2019

No. Description P/N Req'd Qty | Pkg Contains
p | Roof Mount kit g";')“' 234367 oRgs-HLA-501CK1 1 See Desc.
1 |Roof Not available 1
2 [Cam lock OSR85-HL4-101R1 8 1
3 |Front-center bracket OSR85-HL4-101R3 2 1
4  |Front-side bracket OSR85-HL4-101R6 2 1
5 |Side bracket OSR85-HL4-101R5 2 1
6 |6 mm flat washer 0SU95-HL4-10R3 30 10
7 [6x18 mm screw 0SU95-HL4-10R6 16 10
8 |6 x20 mm screw 0SU95-HL4-10R7 14 10
9 [6 mm Nylock nut 08R70-HL3-A00R1 14 10




Pioneer 1000

Replacement Parts List: Hard Roof 3P
Part Numbers OSR85-HL4-401 & OSR85-HL4-101B

8/5/2019
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No. Description P/N Req'd Qty | Pkg Contains
A Roof Mount Kit (Inclu. 2 thru 8) OSR85-HL4-401CK1 1 See Desc.
1 |Roof Not available 1
2 [Cam lock OSR85-HL4-101R1 6 1
3 |Front-center bracket OSR85-HL4-101R3 2 1
4 |Front-side bracket OSR85-HL4-101R6 2 1
5 |6 mm flat washer 0SU95-HL4-10R3 20 10
6 |6x18 mm screw 0SU95-HL4-10R6 12 10
7 |6 x20 mm screw 0SU95-HL4-10R7 8 10
8 [6 mm Nylock nut 08R70-HL3-A00R1 8 10




Pioneer 1000

Replacement Parts List: Fabric Front Doors
Part Number OSR90-HL4-212A & 222A (2018-20)

3/4/2019

SN Vs ==
(7) [\.{_} ,%,jl @) |z§;“j\j
© EI (17) @
=3 13 (5
(10 &) W P
(11) @y (15) £F
(12) @@ (18) & Y
No. Description P/N Req'd Pkg Qty
Qty
A |Complete Mount Kit (includes 2 thru 20) O0SR90-HL4-19R1 1 See Desc.
1 |Fabric Door (left and right side) Not available lea Not Available
2 |Lower OPS cover (left and right side) O0SR90-HL4-19R2 1 1pr
3 |Upper OPS seal piece (left side) O0SR90-HL4-19R3 1 1
4 [Upper OPS seal piece (right side) OSR90-HL4-19R4 1 1
5 |Left door bracket OSR90-HL4-19R5 1 1
6 [Right door bracket O0SR90-HL4-19R6 1 1
7 |Self-adhesive (SA) ball seal O0SR90-HL4-19R7 1 1
8 |Self-adhesive (SA) foam tape OSR90-HL4-19R8 1 1
9 Door retainer OSR90-HL4-19R9 2 1
10 |8 mm flange nut 94050-08000 1 1
11 |6 x 40 mm socket head bolt OSR90-HL4-19R10 2 1
12 (6 x 10 mm button head bolt OSR90-HL4-19R11 4 1
13 [6 x40 mm hex bolt Not available 1 Not available
14 |#14 x 19 mm bolt 0SR90-HL4-19R12 4 1
15 |Bulb Rivet OSR90-HL4-19R13 24 1
16 |6 mm Jacknut 0SR90-HL4-211R1 2 2
17 |Rubber Sleeve OSR90-HL4-19R14 2 1
18 |6 mm fender washer Not available 4 Not available
19 |Hose clamp 0SR90-HL4-211R9 2 1
20 [Thumb screw cap O0SR90-HL4-19R15 2 1
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Pioneer 1000

Replacement Parts List: Fabric Front Doors
Part Number 0SR90-HL4-211A & 0SR90-HL4-221A (2016-18)

8/14/2019
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No. Description P/N
1 Handle OSR90-HL4-211R6 2 Contains 1
2 6 mm washer 0SU95-HL4-10R3 2 Contains 10
3  6x45 mm bolt Not available 2 N/A
4  Jacknut 6 mm OSR90-HL4-211R1 10 Contains 2
5 6x40 mm bolt Not available 1 N/A
6 8 mm flange nut Not available 1 N/A
7 6x25flange bolt OSR90-HL4-211R3 16 Contains 4
8 Threadlocker and alcohol pad Not available lea N/A
9  Outer door bracket OSR90-HL4-211R4 4 Contains 2
10 Left and Right door filler OSR90-HL4-211R5 lea Contains 1 left & 1 right
11 Front Door (Left and Right) Not available lea N/A
12 J-strap 8" Front Door OSR90-HL4-211R7 2 Contains 2




Pioneer 1000

Replacement Parts List: Fabric Rear Doors

Part Number OSR90-HL4-212B & OSR90-HL4-222B
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No. Description P/N Req'd Qty Pkg Qty
1 Latch knob OSR90-HL4-211R6 2 Contains 1
2 6 mm washer 0SU95-HL4-10R3 2 Contains 10
3 6 x 20 mm pan head bolt Not available 2 N/A
4 7/16 x 20 TPI Ball end OSR90-HL4-211R2 2 Comes w/Gas spring (#15)
5 5/16 inch lock nut Not available 2 N/A
6 6 mm lock nut Not available 4 N/A
7 6 x 16 mm pan head bolt 0SU95-HL4-10R21 4 Contains 10 pcs
8 6 x 40 mm bolt Not available 1 N/A
9 8 mm flange nut Not available 1 N/A
10 Hose Clamp OSR90-HL4-211R9 4 Contains 1
11 Locking hinge 0SR90-HL3-211R2 4 Contains 1
12 Left latch OSR90-HL4-211R11 1 Contains 1
12A  [Right latch 0SR90-HL4-211R12 1 Contains 1
13 Striker OSR90-HL4-211R10 2 Contains 1
14 Striker cover Not available 2 N/A
15 Gas spring 0SR90-HL4-211R2 2 Contains 1 w/Ball end
16 Latch plate 0SR90-HL4-211R13 2 Contains 1
17 Phillips head screw Not available p N/A
18 Jacknut OSR90-HL4-211R1 4 Contains 2
19 Threadlocker Not available 1 N/A




20 Strap OSR90-HL4-211R8 2 Contains 2
21 Rear door (Left and Right) Not available 2 N/A
22 Rubber pad OSR90-HL3-211R6 4 Contains 1 pad




Pioneer 1000

Replacement Parts List: Heater
Part Numbers OSEO01-HL4-101

8/14/2019
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Req'd
No. Description P/N g Pkg Qty
Qty

1 [Fan Motor (only, doesn't include case) OSEO1-HL3-102R5 1 1
2 |Heater Vent/louver OSEO01-HL3-102R2 6 3
3 |Bracket, heater unit OSE01-HL4-101R8 2 2
4 |Brace, heater unit OSEO1-HL4-101R9 2 2
5 [Filter, blower (fits over Fan Motor) OSEO1-HL4-101R4 1 1
6 |Switch OSEO1-HL3-100R4 1 1
7 [Wire-tie, large Not Available 16 N/A
8 |Air wye OSEO1-HL4-101R7 2 1
9 (92 inch vent hose OSEO1-HL4-101R3 1 1
10 gi)mch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
11 :l:)mch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
12 f1if)|nch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
13 f1i:‘>)|nch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
14 f1ifcl)|nch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
15 f1i::,)|nch vent hose (use 92 inch hose, cut to OSEO1-HLA-101R3 1 1
16 |Coupling, 3/4 to 1/2 inch OSEO01-HL4-101R5 2 1




17 (Grommet OSEO1-HL4-101R6 3 3

18 |Hose Clamp, #8 Not Available 2 N/A
19 |Hose Clamp, #10 Not Available 4 N/A
20 |Heater Hose, 3/4 x 10 inch Not Available 1 N/A
21 |Heater Hose, 3/4 x 30 inch Not Available 1 N/A
22 |Wire-tie base Not Available 1 N/A
23 [Wire-tie, small Not Available 4 N/A
24 |#6 x 5/8 in tapping screw Not Available 24 N/A
25 |8-32 x 3/8 in pan head screw Not Available 8 N/A
26 |1/4 x 3/4 inch bolt Not Available 4 N/A
27 |1/4 inch fender washer 0SU95-HL4-10R5 4 2

28 |1/4-20 lock nut Not Available 4 N/A
29 |Radiator Core OSEO1-HL3-102R1 1 1

30 |Wire harness (Fan motor) 0SE01-HL4-101R10 1 1




Pioneer 1000

Replacement Parts List: Hard Rear Panel (5P)
Part Number 0SU95-HL4-103

8/14/2019
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No. Description P/N Req'd Qty Pkg Qty
1 Center panel Not available 1 N/A
2 Left panel Not available 1 N/A
3 Right panel Not available 1 N/A
4 Trimclip 0SRU95-HL4-10R20 14 10
5 |Strap clamp OSR95-HL4-104R15 2 1
6 |6 x 18 mm bolt 0SU95-HL4-10R6 4 10
7 |8 x20 mm bolt 0SU95-HL4-10R9 4 5
8 |6 mm washer 0SU95-HL4-10R3 4 10
9 [8 mm washer 0SU95-HL4-10R4 4 10
10 |Cam lock O0SR85-HL4-101R1 2 1




Pioneer 1000

Replacement Parts List: Hard Rear Panel (3P)
Part Number 0SU95-HL4-102

8/14/2019

(6)

No. Description P/N Req'd Qty Pkg Qty
1 Center panel Not available 1 N/A
2 Left panel Not available 1 N/A
3 Right panel Not available 1 N/A
4 Trimclip 0SRU95-HL4-10R20 14 10
5 |Strap clamp OSR95-HL4-104R15 2 1
6 |6 x 18 mm bolt 0SU95-HL4-10R6 4 10
7 |8 x20 mm bolt 0SU95-HL4-10R9 4 5
8 |6 mm washer 0SU95-HL4-10R3 4 10
9 [8 mm washer 0SU95-HL4-10R4 4 10
10 |Cam lock O0SR85-HL4-101R1 2 1




Pioneer 1000

Replacement Parts List: Fabric Rear Panel
Part Number 0SR95-HL4-211B & 0SR95-HL4-205B

8/14/2019
(1) @ _ )
P f L \ /J_TI /
[ — . | STRAP
d . \WITH HOOK
g  |; |
)] i
| :-'
| |
/';_'\;_\ | ||
Q\/'/ N ' | LOWER
s.\ P | || BUCKLE AND
“ 3 > | sTRAP
\\'\._ j // L 7 — R 17
w (Exterior View) \\,,J//
" upPER \
| HOOK AND LOOP
FASTENER
Req'd
No. Description P/N ed Pkg Qty
Qty
1 Stay-put knob 0SR95-HL4-211R1 2 1 (comes with 1 rivet)
2 Short rivet (D-Ring Strap) 0SR95-HL4-211R2 2 1 (comes with 1 D-Ring Strap)
3 Long rivet (Stay Put Knob) 0SR95-HL4-211R1 2 1 (comes with 1 Stay Knob)
4 Webbing/D-Ring Strap OSR95-HL4-211R2 2 Contains 2
5 Fabric rear panel N/A 1 Not Available




